



SGS United Kingdom Ltd.
Consumer Products Division



Gaw House
Alperton Lane
Alperton
Wembley
HA0 1WU
Tel: 020 8998 2171
Fax: 020 8997 9723

BUTE FABRICS LTD
4 BARONE ROAD, ROTHESAY
ISLE OF BUTE
SCOTLAND, PA20 0DP

Attn: ARCHIE McCABE

Report No. TX 35974(1)/MG/02

Date : 09 September 2002

Page 1/1

Your Ref. : TEST 2529/O.NO.09409

TEST REPORT ON SUBMITTED SAMPLE RECEIVED ON 21 AUGUST 2002

FABRIC SELKIRK NO.CF 731/236 OLD GOLD BATCH:15361/01
85% PURE NEW WOOL 15% NYLON

Date Tested: 30/8/02

Note: SGS can take no responsibility for the accuracy of the references /descriptions supplied by the client.

TEST SCHEDULE:

The sample was tested, after water soak to BS 5651 and 6 dry cleans, to BS 5867 'Specification for Fabrics for Curtains and Drapes' Part 2 flammability requirements.

The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

BS 5867 Part 2 (Type B Performance Test)

Test method BS 5438 Test 2, using 15 second flame application time

	<u>Length Specimens</u>			<u>Width Specimens</u>		
	<u>1</u>	<u>2</u>	<u>3</u>	<u>1</u>	<u>2</u>	<u>3</u>
Hole formed to horizontal or vertical edge.	NO	NO	NO	NO	NO	NO
Lowest boundary of flame to horizontal or vertical edge.	NO	NO	NO	NO	NO	NO
Separation of flaming debris.	NO	NO	NO	NO	NO	NO

Remarks

The test sample supplied satisfies the requirements of BS 5867 Part 2 Type B performance level.

Martin Gall

Reporting Officer: Martin Gall

Countersigned by:

H. C. De Souza
K. C. De Souza

The issuance of this certificate does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the contract. All the business of the company is undertaken and all documents, reports and certificates are issued by the Company subject to the terms and conditions of business of the Company. The test result(s) relate only to the item(s) tested. The report shall not be reproduced except in full without written approval of the laboratory. Sampling carried out by named client unless otherwise specified.



SGS United Kingdom Ltd.
Consumer Products Division

RECEIVED
11 SEP 2002

Gaw House
Alperton Lane
Alperton
Wembley
HA0 1WU
Tel: 020 8998 2171
Fax: 020 8997 9723

BUTE FABRICS LTD
4 BARONE ROAD, ROTHESAY
ISLE OF BUTE
SCOTLAND, PA20 0DP

Attn: ARCHIE McCABE

Report No. TX 35974(3)/MG/02

Date : 09 September 2002

Page 1/2

Your Ref. : TEST 2529/O.NO.09409

REPORT ON SUBMITTED SAMPLE RECEIVED ON 21 AUGUST 2002

FABRIC SELKIRK NO.CF 731/236 OLD GOLD BATCH:15361/01
85% PURE NEW WOOL 15% NYLON

Date Tested: 3/9/02

Note: SGS can take no responsibility for the accuracy of the references /descriptions supplied by the client.

TEST SCHEDULE:

Test Specification BS 2543: 1995: Specification for woven and knitted fabrics for upholstery with respect to the BS 5690 Martindale Abrasion Resistance Test Method.

Compliance with a British Standard does not of itself confer immunity from legal obligations. In particular, attention is drawn to Statutory Instrument 1986 No.26, Trade Descriptions The Textile Products (Indication of Fibre Content) Regulations 1986 (1), to Statutory Instrument 1988 No.1324 The Furniture and Furnishings (Fire) (Safety) Regulations 1988 (2) and it's subsequent Amendment S.I. 1989 No.2358 (3).

Continued ../2

Reporting Officer: Martin Gall

Countersigned by:

The issuance of this certificate does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the contract. All the business of the company is undertaken and all documents, reports and certificates are issued by the Company subject to the terms and conditions of business of the Company. The test result(s) relate only to the item(s) tested. The report shall not be reproduced except in full without written approval of the laboratory. Sampling carried out by named client unless otherwise specified.